SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Date: 19.DEC 2020 10.26:50
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&3 pectrum &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 39 dbm)| 16.46 dBm
o0 d M1 663.37200 MHz 204 666.55900 MHZ,
T
A A A BB e 26.00 dB)| P, PpeaCT 26.00 dB|
104 f et At et 4.875000000 MHz 104 / i \ 4.955000000 MHz
[ Q factor | 136.1 J Q factor 134.5
o 0 da
10 d -10 de
\
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T iy pp—) FANy:
PN A [y Py S ]
-30 di
40 40 di
-50 -50
60 df -0 d
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 663.372 MHz 17.39 dam nd8 down 4.875 MHz ML 566.559 MHzZ 16.46 dBm nd8 down 4,955 MHZ
T 1 663.042 MHz -8.76 dBm nd8 26.00 dB TL L 662.993 MHz -9.17 dBm n 26,00 d8
T2 1 667.918 MHz -8.58 dam qQ factor 136.1 T2 1 567.948 MHZ -9.21 dam qQ factor 134.5

L U
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 19.DEC 2020 10.33.17

J

ectrum pectrum &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 2548 SWT  37.0ps @ VBW 300kHz Mede Auto FFT o Att 25dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.27 dbm)| MI[1] 16.46 dBm
S04 680.77000 MHz 204 b1 680.06000 MHZ,
6 ~ s ) 26.00 dB|
P e O T BB A e e A A N, L BB ey
104 / VT M By 4.885000000 MHZ 104 f ! h T \ 4.865000000 MHz
[ Q factor 139.4 [ Q factor 139.8
a { T 0 das :
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10 g : 104 .
/ \ /
-20 df -20 T
r\ { M, Ak B LR
= Pl Vi) Pt A R N oy ol AT
40 -40 df
-50 -50
60 df -0 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 680.77 MHz 17.27 dBm nd@ down 4.885 MHz M1 6B0.06 MHz 16.46 dBm nd@ down 4.B6S MHZ
T 1 678.062 MHz -8.97 dBm nd8 26.00 dB TL L 676.072 MHz -9.34 dBm nd8 26,00 d8
T2 1 682.948 MHz -8.96 dBm Q factor 139.4 T2 1 6B2.938 MHz -9.43 dBm Q factor 139.8
—

L U

Date: 19.DEC 2020 10:38.00

J

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 29.00 aBm  Offset 14.00 db = RBW 100 kHz Ref Level 29.00 GBm  OFfset 14.00 0B = RBW 100 khz
o Att 25d8  SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT o Att 25d8  SWT  37.0ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
CHEY 1714 dbm| CHEY 17.34 dbm
20 d *\N\‘B 696, 1I|;II\(\I;‘;1\:; 20 d " Jl 697.6: I,:’I,”é;‘”:;
AN v ) ol PPy > ¢ A |l o o B A 5,00 ¢
104 Y M A 4.875000000 MHz 10 4 l: ¥ \ 4.865000000 MHZ
{ Q factor 142.8 7 Q factor 143.4
0 0 des — =
7 :
-10 10 di ) ¥
/ \ \
20 { \ / \
P < P pr Lo, -~
T e W e A 1~ N LRI AP
Moy VYA SAa y
-40d 40 df
-50 -0
60 df =60 di
CF 695.5 MHz 1001 pts Span 10.0 MHz CF 695.5 MHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 596,310 MHz 17.14 dém N down 4575 Mz ML 507,636 MHz 17.34 dBm N down 4,865 MHz
T py 593.102 MHz -9.03 dam nds 26.00 dB T1 L 593,102 MHz -8.55 dam nds 26,00 d8
T2 1 597.976 MHz -8.55 dam Q factor 142.8 T2 1 557,968 MHz -8.59 dam Q factor 143.4
L it ] - L it ] -
Date 19.0EC.2020 10.39:58 Date: 19.0EC.2020 10:41.01
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saronas. FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum &3 um &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  18.5us @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.24 dBm) ™M1[1] 1834 dBm)
20 ds ! - 664.0840 MHZ| 20 de 672, 0 MHz|
’,/\ g AT~ - 26.00 dB)| P N o Wt SN R N 26.00 dB|
10d B 0.730000000 MHz| 10 o [ B 9.710000000 MHZ|
{ Q factor 68.2 7 Q factor 69.2
a X 0 da: r
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/ 7 -
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20 JIm v A | 208 = ~7
-a0d -0 d
40 d -40 df
-50 -50
-60 d -60 d
CF 668.0 MHz 1001 pts Span 20.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 564.084 MHz 19,24 dam nd8 down 9.73 MHz ML 572.156 MHz 18.34 dam nd8 down 9.71 Wz
TL 1 663.185 MHz -6.44 dBm nd8 26.00 dB TL L 663,145 MHz -7.62 dBm nd8 26.00 dB
T2 1 672.915 MHz -6.92 dBm Q factor 68.2 T2 1 672.B55 MHz -7.18 dBm Q factor 69.2
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  18.5us @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.57 dBm) ™M1[1] 18.54 dBm)
20 ds M 676.4040 MHZ| 20 de 678.8820 MHz
g AW B 26.00 dB e R 26.00 dB
10d L 0.830000000 MHz| 10 L B \ 9.730000000 MHZ|
), Q factor 68.9) I Q factor \ 69.8
o — 0 da -
b | v
10 df [‘ 10 d /, -
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20 df - + — 20 = - -
B e s gt A N s Py
30 d -30 di
40 d -40 df
-50 -50
-60 o -e0d
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 676.404 MHz 18.57 dam nd8 down 9.83 MHz ML 67E.B82 MHz 18.54 dam nd8 down 9.73 WHz
T 1 675.505 MHz -7.62 dBm nd8 26.00 dB TL L 675.605 MHz -7.84 dBm nd8 26,00 d8
T2 1 685.335 MHz -7.03 dBm Q factor 68B.8 T2 1 6BS.335 MHz -7.04 dBm Q factor 69.8
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 26.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
o Att 25ds  SWT  18.5us @ VBW 1MHz Mode auto FFT I Att 25de  SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.91 dém| o mili] 19.04 dBm|
204 L 693.0200 MHz 204 : 690.3030 MHz
e B 26.00 dB| ™ e /] 26.00 dB|
10 d [: b ©.850000000 MHz 10 di J ©9.770000000 MHz
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CF 693.0 MHz 1001 pts Span 20.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 653.02 MHz 17.91 dém ndB down 9.65 MHz ML 650.303 MHz 19.04 dBm ndB down 9,77 MHz
TL 1 688.045 MHz -8.12 dém ndé 26.00 dB TL 1 6E8.065 MHz -7.42 dBém ndé 26.00 d8
T2 1 657855 MHz -8.64 dBm  factor 70.4 T2 1 657.635 MHz -7.84 dBm  factor 70.7
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saronas. FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

E &

(=]

pectrum
Ref Level 29.00 aBm  Offset 14.00 dB = RBW 300 kHz Ref Level 29.00 GBm  OFfset 14.00 0B = RBW 300 kh
o Att 25d8 SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att 25d6 SWT  25.3ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
Gy 17.00 dbm| (Y 17.80 dbm
o m 660.7920 Mz 04 5‘5 67,4670 MHz
Pt sV BB AR 26.00 dB e A oA e OB P\ 26.00 dB
104 . e i T ™~y 14.236000000 MH2| 104 i ‘ B M 14.176000000 MHz
i Q factor |\ 17.0) ! Q factor \ 472.5
a : 0 das ' +
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10 - 10 d - -
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20 B - = -20 e = yovy o
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CF 670.5 MHz 1001 pts Span 30.0 MHz CF 670.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T 568.792 MHz 17.00 dem nds down 14.236 MHz ML 573,467 MRz 17.80 dem nds down 14,176 MHz
TL 1 663.387 MHz -8.70 dBm ndg 26.00 dB TL L 563,427 MHz -8.78 dBm ndg 26,00 d&
T2 1 677,633 MHz -9.13 dam Q factor 47.0 T2 1 577,603 MHz -7.30 dam Q factor 47.5
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  25.3ps @ VBW 1MHz Mode auto FFT o Att 25dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 17.73 dbm)| MI[1] 17.26 dBm
S04 ¥ 681.0390 MHz 204 677.6030 MHz
P AU [P I S 26.00 dB o e RRB AL 26.00 dB
104 P A ;i My 14236000000 MHz2 104 f o Bw"‘\“"‘/\‘ﬁ-‘ 14.505000000 MHz
! Q factor | V7.8 { Q factor | 46.7
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CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 681.039 MHz 17.73 dBm nd@ down 14.236 MH2 M1 1 677.803 MHz 17.26 dBm nd@ down 14,505 MHZ
T 1 673.337 MHz -8.01 dBm nd8 26.00 dB TL L 673.247 MHz -8.29 dBm nd8 26,00 d8
T2 1 687.573 MHz -7.45 dam qQ factor 47.8 T2 1 5B7.753 MHZ -8.22 dam qQ factor 46.7
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Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

pectrum b pectrum o
Ref Level 29.00 aBm  Offset 14.00 dB = RBW 300 kHz Ref Level 29.00 GBm  OFfset 14.00 0B = RBW 300 kh
o Att 25d8 SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att 25d8 SWT  25.3ps @ VBW 1MHz  Mode auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
CHEY 17.15 dbm| CHEY 1648 dbm
204 u N nllrs,m?lrll;‘:\:; 204d - W 6974 22 \é:l'\;
At ] e B A e 5.00 ¢ N IS [P PRV L R 5,00 ¢
104 v bl B 14.386000000 MHz 10 4 Fihe o - Bl o 14.266000000 MHz
T Q factor \ 47.7) | Q factor \ 18.9)
o 0 d8: T |
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-40d 40 df
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60 df =60 di
CF 690.5 MHz 1001 pts Span 30.0 MHz CF 690.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 586.004 MHz 17.15 dem N down 14,366 MHz ML 507.033 MHz 15.43 dBm N down 14,266 MHz
T py 583.217 MHz -8.51 dam nds 26.00 d8 T1 L 583,307 Mz -9.77 dem nds 26,00 d8
T2 1 597.603 MHz -8.42 dgm Q factor 47.7 T2 1 697,573 MHz -10.07 dém Q factor 48.9
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Sporton International (Shenzhen) Inc.
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saronas. FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum 3 um 2
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 2548 SWT  37.8us @ VBW 1MHz Mede Auto FFT o Att 25d6 SWT  37.8ps @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.87 dBm)| MI[1] 15.68 dBm
S04 1 665.0070 MHZ 204 " 672.7200 MHz
] i Al nde A 26.00 dB L A o nde 26.00 dB
. b L fipnnm A [ g o ey 18.821000000 MHz2 104 , b iadier dhan Al AR T T 18.941000000 MHz
{l Q factor 35.4 ] Q factor | 35.5
o 0 da T
ki 1 12
10 df t =10 di ¥+
] ) J \
o An M |, = T S AN A A
s0d A"V ol A L L AT, od ki A
/ /
40 j
iad
60 df -0 d
CF 673.0 MHz 1001 pts Span 40.0 MHz CF 673.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 665.887 MHz 16.87 dBm nd@ down 18.821 MH2 M1 672.72 MHz 15.68 dBm nd@ down 18,941 MHZ
T 1 663.548 MHz -8.36 dBm nd8 26.00 dB TL L 663.609 MHz -10.87 dbm nd8 26,00 d8
T2 1 682.471 MHz -9.50 dBm Q factor 35.4 T2 1 6B2.55 MHz -10.78 dém Q factor 35.5
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Date: 19.DEC 2020 11:46.44

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 2548 SWT  37.8us @ VBW 1MHz Mede Auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.84 dbm)| MI[1] 16.05 dBm
S04 " 672.9880 MHz 204 a1 674.2660 MHz
AT Jo anae 26.00 dB T i s dB 26.00 dB
10d oh T e MV 19.021000000 MHz| 10 o e W M 'r"! 18.901000000 MHz
I Q factor | 3s.4 ] Qfactor as.7
a . 0 das - i
| } | 1z
10 df i - -10d — £
T . Vbt o o L™ A ANt LIV P ¥ DA
30 d -30 di
40 -40 df
-50 -50
60 df -0 d
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 672.988 MHz 15.84 dBm nd@ down 19.021 MHz M1 1 674.266 MH2 16.05 dBm nd@ down 18,901 MHZ
T 1 570.95 MHz -10.48 dbm nd8 26.00 dB TL L 671.069 MHz -9.32 dBm nd8 26,00 d8
T2 1 689.671 MHz -10.54 dam qQ factor 35.4 T2 1 589.971 MHZ -9.51 dam qQ factor 35.7
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum b pectrum o
Ref Level 29.00 aBm  Offset 14.00 db = RBW 300 kHz Ref Level 29.00 GBm  OFfset 14.00 0B = RBW 300 khz
o Att 25d8 SWT  37.8ps @ VBW 1MHz  Mode Auto FFT o Att 25d8 SWT  37.8ps @ VBW 1MHz  Mode auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
CHEY 15.66 dbm| CHEY 1544 dbm
204 " 689.4390 MHZ| 204d " 687.0810 MHz
— PN P A 26.00 dB N T ndB N 26.00 dB|
104 e P AP AR e 18.861000000 MHz 10 4 [ A A Aol e e 18.861000000 MHz
! Q factor \ 6.5 f Q factor 1 6.4
] ]
o ; I‘ 0 d8: ‘f
-10d L 10 d ,’ %
7 ‘u
g . / | 20 o L 1
gl e s P A oy T e v ATV STy
\
-30 d -30 di -
-40d \ 40 df
-50 - -0
60 df =60 di
CF 688.0 MHz 1001 pts Span 40.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 585,436 MHz 15.55 dBm N down 16,861 MHz ML 567.081 MRz 15.44 dBm N down 18,861 MHz
T py 576.48 MHz -10.61 dem nds 26.00 dB T1 L 576,649 MHz -10.33 dem nds 26,00 d8
T2 1 597.351 MHz -11.98 dém Q factor 36.6 T2 1 697,51 MHz -10.30 dém Q factor 36.4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum um s
Ref Level 25.00 Gbm  Offset 14,00 db @ RBW 100 kHz RefLevel 25,00 dbm  Offset 14,00 db @ RBW 300 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.99 dBm) ™M1[1] 18.05 dBm)
204 667.10800 MHz 204 668.0200 MHz
A, P retion| pnprnn IHBA 26.00 dB T RV (PR T 26.00 dB
104 { A i1 4905000000 MHz 104 f’\ a Buw \ 9.810000000 MHe|
| Q factor | 136.0 ! Q factor 68.1
a T 0 da:
/ T/
o v 10 d L
A - L ol ]
e s ASyavyS 20 = =)
-0 d
-0 40 di
-50 -50
-60 o -e0d
MHz 1001 pts Span 10.0 MHz CF 66! 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 667.108 MHz 16.99 dBm ndB_down 4.905 MHz ML 668.02 MHz 18.05 dem ndB_down 9,81 MHZ
TL 1 663.052 MHz -9.16 dBm n 26.00 dB TL L 663.045 MHz -6.33 dBm n 26.00 dB
T2 1 667.958 MHz -9.22 dBm qQ factor 136.0 T2 1 572,855 MHz -7.71 dBm qQ factor 68.1
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

pectrum &3 um &3
Ref Level 25.00 Gbm  Offset 14,00 db @ RBW 100 kHz RefLevel 25,00 dbm  Offset 14,00 db @ RBW 300 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.59 dBm) ™M1[1] 17.97 dBm)
20 ds M 678.47200 MHz| 20 de 68 170 MHz|
J At o AIB 26.00 dB PPN PV ST 26.00 dB
10 d N HBw 4.945000000 MHZz 10 df Bw A 9.950000000 MHz|
Q factor 187.2 Q factor \ 68.7
] 0da F 4
1 Y
¥ Y
-10 10 d - {
\ ! \
20 df L -2 .
7 S VAT AR oY - .
e T o S e
[yt -0 d
-40 d -40 df
-50 -50
-60 o -e0d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 678.472 MHz 17.59 dem ndB_down 4.945 MHz ML 583,417 MHz 17.97 dBm ndB_down 9,95 MHZ
TL 1 677.983 MHz -8.14 dBm n 26.00 dB TL L 675,605 MHz -8.17 dBm 26.00 dB
T2 1 682.928 MHz -8.27 dBm Q factor 137.2 T2 1 6BS.555 MHz -7.84 dBm 68.7
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Highest Channel / 5SMHz / 64QAM

Highest Channel / 10MHz / 64QAM
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pectrum um
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.869 dbm)| N MI[1] 18.60 dBm
204 L]} 693.81200 MHz 204 691.9620 MHz
iy e P PPN o e, 26.00 dB T N 26.00 dB
10d lf‘ ! - Bw Y 4.885000000 MHz 10 df Bw 9.750000000 MHz|
[ Q factor ‘\ 142.0) 7 Q factor 70.9
o T 0 e T
-0 d 1 104 L
-
= — S =
~40 d -40 df
-50 -50
-60 d -60 d
CF 695.5 MHz 1001 pts Span 10.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 593.812 MHz 17.89 dBm ndB_down 4.885 MHz ML L 501,362 MHz 18.60 dBm ndB_down 9,75 MHZ
TL 1 693.052 MHz -8.38 dBm 26.00 dB TL L 665,165 MHz -6.68 dBm n 26.00 dB
T2 1 547.938 MHz -8.07 dam 142.0 T2 1 597.915 MHz -7.40 dam q factol 70.9
L U J wa L JU J L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 1I5MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

(=]

E =

pectrum
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  25.3ps @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.53 dbm)| MI[1] 17.30 dBm
204 ¥ 671.4890 MHz 204 M 677.0360 MHz
A e o B r 26.00 dB N o o B A 26.00 dB
0d s M Rl Ry ‘\‘ 14.236000000 MHZ, 104 FA% S Ay i T e POV ead W 18.981000000 MHz|
T Q factor \ 472 ‘I Q factor 35.7)
o | 0 e —
} ]
10 df 10 d -
20 d ~ i 20 I
B el ROV e Yy ) Y T S
v p P s BT
-0 dg -0
/
40 4 -40 df :
/
o
ts[ g h
-60 d -60 d
CF 670.5 MHz 1001 pts Span 90.0 MHz CF 673.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 671.489 MHz 17.53 dBm nd@ down 14.236 MH2 M1 677.036 MHz 17.30 dBm nd@ down 18,981 MHZ
TL 1 663.427 MHz -8.23 dBm nd8 26.00 dB TL L 663,41 MHz -8.44 dBm nd8 26.00 dB
T2 1 677.663 MHz -8.90 dam qQ factor 47.2 T2 1 6B2.391 MHz -8.49 dam qQ factor 35.7
L U J wa L JU J
Date’ 19.0EC 2020 11.06:25 Date: 19.DEC 2020 11:47:45
Spectrum 3 pectrum 2
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  25.3ps @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.69 dbm)| MI[1] 16.56 dBm
204 686.3440 MHZ 204 14 672.0280 MHz
- o8 AR 26.00 dB N - 26.00 dB
104 ~aa 14.476000000 MH| 104 et | shneliiodd T B AN A 18.941000000 MHZ|
Q factor 47.4 Q factor \ 5.5
o —t 0 e
il
10 df =10 di
/
20 g e la —— _ b et [ - , .
ot VY - N ALV
-a0d -0 d
40 -40 df
-50 50
-60 d -60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 586.344 MHz 17.59 dam nd8 down 14.476 NMHz ML 672,028 MHz 16.56 dBm ndB_down 18,941 MHz
TL 1 673.307 MHz -8.57 dBm nd8 26.00 dB TL L 671,069 MHz -9.97 dBm nd8 26.00 dB
T2 1 687.783 MHz -8.57 dam qQ factor 47.4 T2 1 590.01 MHz -9.39 dam qQ factor 35.5
L U J - L JU J L]

Date: 19.DEC 2020 1112.04

Date: 19.DEC 2020 121334

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

(=]

pectrum pectrum
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 2548 SWT  25.3ps @ VBW 1MHz Mede Auto FFT o Att 25d6 SWT  37.84s @ VBW 1 MHz  Mode auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.80 dBm) MiL1]
20d “'\ 1B o I;'I’“lll:‘:; and ..‘:\B 26.00 dB|
W I SNy R PR - VP 508 d o S K - i
10 d Fi B 1 Bui 14.206000000 MHz 10 4 I S e 18.861000000 MHz
| Q factor \ 48.3 | Q factor | 36.7)
L I |
o ++ 3 0 da: 7 T
-10 d } i 10 df L1 '{
\ / |
ol o/ \ A \
et « LGRS S e Ty P
-30d e 304 b
\ '
40 d 40 d
"\
-50 -0
60 df =60 di
CF 690.5 MHz 1001 pts an 30.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 586.484 MHz 17.60 dBm nd@ down 14.208 MHz ML 691636 MHz 16.50 dBm nd@ down 18,861 MHz
T fy 683.397 MHz -7.18 dam nds 26.00 dB TL L 57E.609 MHz -9.72 dam nds 26,00 da
T2 1 597.503 MHz -6.09 dBm q factor 48.3 T2 1 697.471 MHz -9.37 dBm q factor 36.7
L I ) ) o L I ) -
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saronas. FCC RF Test Report

Report No. : FG051802C

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM| QPSK 16QAM| QPSK |16QAM
Lowest CH 449 | 450 | 911 | 9.05 | 13.43 | 13.43 | 17.94 | 17.86
Middle CH 449 | 447 | 9.09 | 9.05 | 13.46  13.43 | 17.98 | 17.90
Highest CH 449 | 449 | 901 | 901 | 13.37  13.43 | 17.98 | 17.86

Mode LTE Band 71 : 99%0OBW(MHz)

BW 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM
Lowest CH 4.48 - 9.01 13.52 17.90 | -
Middle CH 4.49 - 9.03 13.46 17.94 | -
Highest CH 4.50 - 9.03 13.34 17.90 | -

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A215 of A512

Report Issued Date : Apr. 02, 2021
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum

(=]

Ref Level 26.00 dém  Offset 14.00 dB & RBW 100 kHz

E &

Ref Level 29.00 dém  Offset 14.00 db & RBW 100 kHz

o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.23 dBm) ™M1[1] 16.07 dBm)
20 ds M1 663.65200 MHZ| 20 de 665.98000 MHZ|
i AN 4.485514486 MHz PRI ATENN PN P, DA 1D 4.495504496 MHz
10d f 104 i
o f T 0 e i [
/ | / A\
1 d . -10 df X
7 \ 7 \\
i A o0 ! \
20 df o E =
T A n— 7 7o CART S
ISy P R 3 L a7 W <
g0 d -0 d
40 d -40 df
-50 -50
-60 d -60 d
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 563.652 MHz 18.23 dam ML 565,98 MHz 16.87 dam
TL 1 563.26224 MHz 11.52 dBm Oce Bw 4,485514456 MHz TL L ©63.25225 MHz 12.24 dBm Oce Bw 4.495504496 MHz
T2 1 667.74775 MHz 12.91 dam T2 1 667.74775 MHz 11.92 dam
L U J wa L JU J
Date’ 19.0EC 2020 10:26:42 Date: 18 DEC 2020 10:28:14
Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.77 dBm) 17.08 dBm)
204 I 679.39100 MHz 204 680.98000 Mz
A ] e J2 4.485514486 MHz 4.465534466 MHZ
10d 104
o 0 e 1 T
10 df -10d ff —~
-20d -20 \ —
? ey i . N S Wen il an
i L Y Al W e [T T - e\ S
40 d -40 df
-50 -50
-60 d -60 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 579.391 MHz 16.77 dam ML 580,98 MHz 17.88 dam
TL 1 678.25225 MHz 11.68 dBm Oce Bw 4,485514456 MHz TL L 678.27223 MHz 11.33 dBm Oce Bw 4.455534466 MHz
T2 1 682.73776 MHz 12.36 dam T2 1 682.73776 MHz 11.96 dam

L I

Date: 19.DEC 2020 10.38.10

L U ]

Date: 19.DEC 2020 10:38.53

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=]

pectrum
Ref Level 26.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 100 kHz
o Att 26dE  SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT I Att 25de  SWT  37.8ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.58 dBm| mili] 17.48 dBm|
20 d M3 693.95200 MHz 20 di M1 697.16800 MHz
Tip \NQ,YI,VV.WIV BT PSAPY. TT 4.485514486 MHz E N ey 4.485514486 MHzZ|
10 df . 10 df 1 +
/ \ J |
o 0 e
T | / §
/ | / \
-10d / \ 10d 5
[ \ \
-20 7 Y -20 =t e .
Iy RIS SN Y R NS (Vo PUASWN
atl -30 d
-0 d 40 di
-50 -50
60 d 60 di
CF 695.5 MHz 1001 pts Span 10.0 MHz CF 695.5 MHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 683.952 MHz 16.58 dBm ML 657168 MHz 17.48 dém
TL 1 693.25225 MHz 11.58 dém Oce Bw 4.485514486 MHz TL 1 693.25225 MHz 13.04 dBm oce Bw 4. 485514486 MHZ
T2 1 597.73776 MHz 10.50 dBm T2 1 697.73776 MHz 12.38 dBm

L )

Date: 19.0EC.2020 10.39:51

L I ]

DCate: 19.0EC. 2020 10:40:55
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum &3 um &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 2548 SWT  18.8us @ VBW 1MHz Moede Auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 1828 dBm)| MI[1] 19.17 dBm
20 ds 663.9240 MHZ| 20 de "y 666.7410 MHz
T e e e B, ©.110880111 MHZ T o pren, A 050049051 MHZ
{ ;
104 { 104
i A i
o ' L 0 da ,-‘
/ \
10 df T v =10 di
ny A vy s
Jogeptors e S o I
30 d -30 di
40 -40 df
-50 -50
-60 o -e0d
CF 668.0 MHz 1001 pts Span 20.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 563.924 MHz 18.28 dam ML 566. 741 MHzZ 19.17 dam
T 1 663.4845 MHz 12.59 dBm Oce Bw 9.110885111 MHz TL L £63.4545 MHz 13.45 dBm Oce Bw 9.050949051 MHz
T2 1 672.5954 MHz 13.15 dam T2 1 5725155 MHz 13.82 dam

L it J -

Date: 19.DEC 2020 10.48:25

Date: 19.DEC 2020 104818

)i ) ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum

(=]

p

Ref Level 25.00 dém
lo Att

Offset 14,00 d& & RBW 300 kHz

um
Ref Level 29.00 dém

(=]

Offset 14.00 dB & RBW 300 kHz

2508 SWT  18.5us @ VBW  1MHz  mMode Auto FFT o Att 2508 SWT  1B.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1004109 SGL Count 100/100
(@ iFk Man O
CETEN 18.56 dBm)| , 19,41 dBm
20 ds M 681.9990 MHZz 20 de o 679.8810 MHz|
B T AW 9.090909091 MHz] EREUvaEi S 050949051 MHz
104 104 / \l
\ { \
o f l J \
P / \ |
10 -
| \ N
oy N ~— N -
40 d -40 d
-50 -50
0 d 0

CF 680.5 MHz

GF 680.5 MHz

1001 pts Span 20.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581,999 MHz 18.56 dam ML L 579,881 MHz 19.41 dam
T 1 575.9445 MHz 13.45 dBm Oce Bw 9.090305051 MHz TL L 675.9645 MHz 12.95 dBm Oce Bw 9.050949051 MHz
T2 1 685.03585 MHz 13.14 dom T2 1 585.0155 MHz 13.16 dam

L it J V-

Date: 19.DEC 2020 10.56.04

Date: 19.DEC 2020 10:55.43

)i ] L.

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 26.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
o Att 25ds  SWT  18.5us @ VBW 1MHz Mode auto FFT o Att 25de  SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
. mili] 18.67 dBm| ML, 19.04 dBm|
204 ° 692.2410 MHz 204 s 69 0 MHz
T Y N '\»‘./-FQ'\%.BA;A_‘,V_.I\; 9.010989011 MHz \,-J'\,om.aw\jr\,x-\\ 0.010989011 MHz|
10 d 10d s
/ \ ! |
o - ‘\ 0 da L
f { \
\ / \
10 ] ‘\ -10d
| . : . \
= = -20 dAr
e =0 AN Faw A
30 d
-0 d 40 di
-50 -0
60 d 60 di
CF 693.0 MHz 1001 pts Span 20.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 652.241 MHz 18.67 dBm ML 695,657 MHz 19.04 dBm
TL 1 688.5245 MHz 12.68 dBém Oce Bw 9.010989011 MHz T1 1 6884845 MHz 13.56 dBm oce Bw 9.010989011 MHZ
T2 1 6975355 MHz 12.70 dBm T2 1 6574955 MHz 12.41 dBm

L 1 ) ) wa

Date: 19.DEC.2020 10.56:29

Cate: 19.0EC 2020 10:57.32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum &3 um &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  25.3ps @ VBW 1MHz Mode auto FFT o Att 25dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.64 dBm) 17.41 dBm)
204 667.2330 MHz 204 674.8460 MHz
T Mo 0 pr e OEEBEL A2 13426575427 MHz [0 N S 13.426573427 MHz
104 f + 104 { t
|
o f‘ 0 da {' R,
10 df 10 di ‘
/ / |
204 F 20 - L A
T [PENEY S Py B i T Peee
-30 dBeh- -30 daf
P e
-40 -4
/ o
€0 ir)
60 df -0 d
CF 670.5 MHz 1001 pts Span 10.0 MHz CF 670.5 MHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 667.233 MHz 17.64 dam ML 574.845 MHZ 17.41 dam
T 1 663.7857 MHz 12.16 dBm Oce Bw 13.426573427 MHz TL L 663.7867 MHz 12.21 dBm Oce Bw 13.426573427 MHZ
T2 1 677.2133 MHz 12.22 dom T2 1 577.2133 MHz 12.59 dam

L I ]

Date 19.DEC 2020 11:05.17
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Date: 19.DEC 2020 110528

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum

(=]

Ref Level 25.00 dém
lo Att 25 dB

Offset 14,00 d& & RBW 300 kHz
SWT

p um

(=]

Ref Level 29.00 dém

Offset 14.00 dB & RBW 300 kHz

CF 680.5 MHz

2531z @ WBW  1MHz  Mode Auto FFT o Att 2508 SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
MI[1] 17.44 dbm)| MI[1] 16.53 dBm
204 1 6747460 MHz 204 M1 684.1660 MHz
TR [P B =T 13456540457 MHz Y L = T 13.426573427 MHz
104 4 ‘ 104
{ !
\ / |
] T Y 0da T
10 df + 10 d {‘
-20d ‘ \ = = -20 A
SO N PN IRWARA (oo (A e L_ﬂww\f. AT i EESa N Oy
30 d -30 o
40 -40 df
-50 50
-s0d -60 df

GF 680.5 MHz

L I ]

Date: 19.DEC 2020 11:12:34

1001 pts Span 10.0 MHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 674.745 MHz 17.44 dBm ML L 5B4.186 MHzZ 16.53 dam
T 1 673.7857 MHz 12.32 dBm Oce Bw 13.456543457 MHz TL L 673.7667 MHz 12.11 dBm Oce Bw 13.426573427 MHZ
T2 1 687.2433 MHz 11.73 dom T2 1 587.2133 MHz 11.10 dam

L U

Cate: 19.DEC 2020 111218

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

pectrum b pectrum o
Ref Level 26.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
j= Att 25dB  SWT 253 ps @ VBW 1 MHz  Mode Auto FFT b Att 25dB SWT 253 ps @ VBW 1 MHz Mode aAuto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @7k ™ax
M1[1] 16.40 dBm) M1[1] 17.97 dBm)
| PO [P T 2 13.366633367 MHz] P | roett] w12 13.426573427 MHz
104 R \\\ 10 df = ‘
| | |
o T T 0 das T
| | !
\ 4
-10d + -10 df T T
k! = L 24, Sl N [ e
a4 a4
30 N 30 ]
-40d -40 df
-50 -50
60 d -60 df
CF 690.5 MHz 1001 pts pan 40.0 MHz CF 690.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 686.124 MHz 16.40 dBm ML 694.606 MHz 17.97 dBm
T1 1 683.7867 MHzZ 12.23 dBm oce Bw 13.366633367 MHz T1 1 683. 7867 MHz 13.63 dBm oce Bw 13.426573427 MHz
T2 1 §597.1533 MHz 11.63 dBm T2 1 697.2133 MHz 12.89 dBm
{ it J ) - ( it J -
Date: 19.D0EC. 2020 11:13:11 DCate: 19.DEC.2020 11.14.02
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LTE Band 71

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum 3 um 2
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT 37845 @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.48 dBm) 16.95 dBm)
S04 _ 677.2360 MHz 204 _ 2340 MHZ,
T — A2 jE 17.942057942 MHz 7» oA 17.862137862 MHz
10d { + 10 d ]
|
|
o 0 da
] \ |
10 df Y -10 d -
/ \ {
‘\ -20 ;
o et
L N JA A N e,
L o/ 0 a ViV
7
40 dbm—f
/
Jog.iaf
60 df -0 d
CF 673.0 MHz 1001 pts Span 40.0 MHz CF 673.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 677.235 MHz 16.48 dam ML 679.234 MHz 16.35 dam
T 1 664.048 MHz 12.06 dBm Oce Bw 17.942057942 MHz TL L 664,0869 MHz 11.74 dBm Oce Bw 17.862137862 MHz
T2 1 681.991 MHz 12.35 dam T2 1 5B1.951 MHZ 12.31 dam

L it J -

Date: 19.DEC 2020 114517
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Date: 19.DEC 2020 11.46:37

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 2548 SWT  37.8us @ VBW 1MHz Mede Auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.54 dBm) ™M1[1] 16.46 dBm)
204 M1 673.4670 MHz 204 n 672.4680 MHz
1 . OccBw 17.982017982 MHz T - AOccBw T2 17.902097902 MHz
o rﬂﬂ,va Wil o, RN P Y e
104 I; 104 i
|
o | 0 da I
i 1 t
10 + : 10 db " -
Yn
e . Ni L P i A b Lo
30 d -30 di
40 40 di
-50 -50
60 df -0 d
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 673.457 MHz 16.54 dam ML 572,458 MHZ 16.46 dam
T 1 671.548 MHz 11.50 dBm Oce Bw 17.982017562 MHz TL L 671.549 MHz 12.75 dBm Oce Bw 17.902097902 MHz
T2 1 689.531 MHz 12.17 dam T2 1 589,451 MHZ 11.82 dam

L it J V-

Date: 19.DEC 2020 1214:10

L U ]

Date: 19.DEC 2020 121353

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum pectrum o
Ref Level 26.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
o Att 25ds  SWT 37845 @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 16.35 dBm|
204 W 692.2360 MHz 204 11 685.2430 MHz
=" S N o, O BY 17.082017982 MHz B Tl 06 By T 17.862137862 MHz
. P/ ant] o A W R o g P e i g A
T [
| | w
o 1 - 0 e
10 d / " 10d I\
- 1 ‘\ E i
F2ppeiy r AT -2 di o : A
7 'w-mlb A0 v o e
and I\,\ 30 d -+
40 d = 40 d .
Yy b ]
-50 . -50 =
60 d 60 di
CF 688.0 MHz 1001 pts Span 40.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 692.236 MHz 15.94 dBm ML 665,243 MHZ 16.35 dBm
T1 1 679.009 MHz 11.87 dBm oce Bw 17.982017982 MHz T1 1 679.049 MHzZ 11.68 dBm oce Bw 17.862137B62 MHz
T2 1 695.951 MHz 13.21 dBm T2 1 596.9111 MHz 11.38 dBm
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SPORTON LAB.
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LTE Band 71

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=]

(=]

pectrum um
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 2548 SWT  37.0ps @ VBW 300kHz Mede Auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.91 dBm) I ™M1[1] 20.27 dBm
20 ds 667.05800 MHZ| 20 de 2 668.0000 MHZ
'7}\ Ny ST AWET B 4.475524476 MHz| T e WAV 0.010969011 MHz
10d . 10 d .
o f 0 da i
{ /
10 . 104
/ \ ‘f ™
|/ \ . N SN
R WAt -
30 d -30 di
40 d -40 df
-50 -50
60 df -0 d
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 567.058 MHz 17.91 dam ML 568.0 MHz 20,27 dBm
T 1 563.27223 MHz 11.99 dBm Oce Bw 4,475524476 MHz TL L 663.5045 MHz 12.44 dBm Oce Bw 9.010969011 MHz
T2 1 667.74775 MHz 11.66 dam T2 1 5725155 MHz 12.59 dam

L I

Date: 19.DEC 2020 10.28:14

L U

Date: 19.DEC 2020 105010

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

(=]

(=]

Spectrum pectrum
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.89 dBm) CETEN 18.73 dBm)
20 ds M1 678.81200 MHz| 20 de 1 682, 0 MHz|
S 4 . - v N 9.030969031 MHZ
EV W PN N P 4.485514486 MHz e R e AV 3096902
10d 10 df y
| !
] + 0da 1 L
1
10 df L 10 d { .
/ \ / \
2o d -20
7 " o e — A N
- { A Y ey N e N
Nl L WARA Y d WV
'-504L v J " nd
40 d -40 df
-50 -50
60 df -0 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.812 MHz 17.89 dam ML 5B2.158 MHz 18.73 dam
T 1 678.26224 MHz 12.96 dBm Oce Bw 4,485514456 MHz TL L 676.0045 MHz 13.37 dBm Oce Bw 9.030969031 MHz
T2 1 682.74775 MHz 10.81 dam T2 1 585.0355 MHz 13.89 dam

L I

Date: 19.DEC 2020 10.:38:34

L U
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Highest Channel / 5SMHz / 64QAM

Highest Channel / 10MHz / 64QAM

(=]

(=]

pectrum pectrum
Ref Level 26.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
o Att 26dE  SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT I Att 25de  SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.25 dBm| mili] 18.52 dBm|
204 1 694.11100 MHz 204 691.9410 MHz
. . 551 ] T ——— y
J“\_}\r L | rrannGEC BY, . 4.495504496 MHz, [ R DB 2 9.030969031 MH_Z|
10 d 10d
T 7 T
o / 0 e -
/ /
-10d f -10 di i
/ e
i , . o
5 L T —— 0. d8m e
AT (P W v
and 30 d
-0 d 40 di
-50 -50
60 d 60 di
CF 695.5 MHz 1001 pts Span 10.0 MHz CF 693.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 634.111 MHz 17.25 dém ML 651,541 MHz 18.52 dBm
TL 1 693.25225 MHz 12.00 dém Oce Bw 4.495504496 MH2 TL 1 6BB. 4845 MHz 13.07 dém Oce Bw 9.030969031 MH2z
T2 1 597.74775 MHz 13.31 dBm T2 1 6575155 MHz 11.38 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71

Lowest Channel / 1I5MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum 3 um o
Ref Level 26.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
o Att 25d8 SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att 25d8 SWT  37.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P% Max [0 10k Mar
M 16.92 dbm| M 16.19 dbm
o0 d b 665.9450 MHz 0 d . 669.7630 MHz
Y PO SO PP -1 13.516483516 MHz EP NP S TP R e 17.902097902 MHz
104 104 ] i
/ |
a ode
/ | f |
-10d - -10 di !
/ | |
| 20 .
T oAl | .
/ A M A
-0 d
f 40t
g ~
Rl Pevud
0d 50
GF 670.5 MHz 1001 pts Span 30.0 MHz GF 670.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | T X-val *-val Functi Function Result T Ref | T %-val *-val Functi Function Result
M1 665.945 MHz 16.92 dBm M1 669.763 MHZ 16.19 dBm
T 1 §63.7567 MHz 12.05 dBm Occ Bw 12.516483516 MHz TL L 664.048 MHz 11.20 dém Occ Bw 17.302097902 MHz
T2 1 677.2732 MHz 12.09 dBm T2/ 1 681.951 MHzZ 11.67 dBm

L I ]

Date: 19.DEC 2020 11.06:19

L U ]

Date: 19.DEC 2020 11.47.38

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum 3 pectrum 2
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  25.3ps @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.64 dBm) 15.70 dBm)
S04 _ 1 6834670 Mz 204 _ - 674.9860 MHz
T e . E ke 13.456549457 MHz RS- 17.942057942 MHz
104 f 104 f
| |
o L 0 da 1
/ | / \
10 df + -10 d
I \ !
_ ot ) T A A0
E———— Y T AT T (e :
-30 di
40 d -40 df
-50 -50
60 df -0 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 683.457 MHz 17.64 dam ML L 674.986 MHZ 15.70 dam
T 1 673.7567 MHz 11.62 dBm Oce Bw 13.456543457 MHz TL L 671.509 MHz 11.60 dBm Oce Bw 17.942057942 MHz
T2 1 687.2133 MHz 12.28 dam T2 1 589,451 MHZ 10.89 dam

L I ]

Date: 19.DEC 2020 11:11:67

L U ]

Date: 19.DEC 2020 121325

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

pectrum b pectrum o
Ref Level 26.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
o Att 25ds  SWT  25.3ps @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.71 dBm| mili] 17.01 dBm|
o e . L
Ti, P i JFG B 6566333 2 5 N bec Bey T2 2
] I UGB I e~ A e o g
10 d 1 10d
] ] T
0 | 0 d8 t
7 T 1
/ \ {
-10d + -10 di i
e e L o] g I
20 ) A 20T e
Y
and 30 d - T
-0 d -40 di V‘\
-50 50 =
60 d 60 di
CF 690.5 MHz 1001 pts pan 0.0 MHz CF 688.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 696.914 MHz 17.71 dém ML 651.277 MHz 17.01 dBm
T1 1 683.8167 MHz 11.71 dBm oce Bw 13.336663337 MHz T1 1 679.049 MHzZ 10.91 dBm oce Bw 17.902097902 MHz
T2 1 §97.1533 MHz 12.28 dBm T2 1 696,551 MHz 10.59 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 19.DEC.2020 10-34'56

Date: 19.DEC.2020 10:45:27

Spectrum =] sp n 7
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dbife$EURIOUS LINE ABS PAES Iy 20 dblfe- $PURIOUS LINE A_H&F PABS
10 dBm \ 10 dBm /‘
dBm \ 0 dBm
“ 1
-10 d8m l‘;, -10 dém 1§
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\Wa w/j \
L !
50 dem 50 dBm s
o e L
)_J,__,/ MA
~50.d8 -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||['Start 698.0 MHz 3003 pts Stop 709.0 MHz
purious E'"iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
652.000 MHz £62.000 MHz 100.000 kHz 660.62637 MHz -43.25 dém -30.25 d& 693.000 MHz 698.000 MAz 100.000 kHz 597.66783 MHz 21.04 dBm -8.06 d&
562.000 Mrz | 663.000 Mhiz 50.000 kHz £62.99650 MHz -18.05 dam -5.05.d8 698.000 MHz | 609.000 MHz 50.000 kHz 508,00050 MHz -16.94 dBm -5.94 de
563.000 MHz 558,000 MHz 100.000 kHz £63.32717 Mz 21.92 dBm -6.08 d& £95.000 MHz 709.000 MHz 100.000 kHz 700.36364 MHz -45.36 dBm -32.36 dB
e ——
Y
i b L | 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 19.DEC.2020 10:27.30

Date: 19.DEC.2020 10:40:44

Spectrum = Spe n v
Ref Level 29.00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 20.00 d&m  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dbfﬁ‘i BPURIOUS LINE ABS PARS 20 dbwl £'I-'||H[CH|H INE ABS PASS
10 dBm M\‘\ ke
0 dBm ‘ dem
-10 dBm 10 dBm
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-20 dBm 20 dBm: ll
-30 dBm F -30 dem:
,»*—"'"""‘“L.J LN——‘,MK_
40 dam -40 dBm =
e e
-50 dBm -50 dBm
~50-da 60 dBm B
Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||[Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£52.000 Mz | 662.000 MMz 100,000 kriz 661,37502 MHz ~33.67 dém 2067 d& 695000 MiE | 556 o0 Wiz 100,000 Kiz T o17 B -ZUWI
562.000 Mrz | 663.000 Mhiz 50.000 kHz £62.99351 MHz -29.86 dam -16.86 do 698.000 MHz | 609.000 MHz 50.000 kHz 508,00150 MHz -30.02 dBm -17.02 de
563.000 MHz £68.000 MHz 100.000 kHz £63.64585 MHz B.95 dem -21.05 dB £99.000 MHz 705,000 MHz 100.000 kHz 59901459 MHz -34.95 dBm -21.95 db
Y
I 1 (| i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number
Report Issued Date
Report Version

1 A223 of A512
1 Apr. 02, 2021
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 19.DEC.2020 10:28:58

Date: 19.DEC.2020 10:41:59

Spectrum =] sp n 7
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 29,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dbiffeFPURIOUS |INE ABS PASS 20 dblfie $PURIOUS LINE AR, PASS
[
10 dBm \I 10 dBm {
dBm \\q 0 dBm / \
-10 dem I -10 dBm |JJL i
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Start 652,0 MHz 3003 pts Stop 668.0 MHz | ||['Start 698.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,17682 MAz -42.43 dem -20.43 06 693.000 MHZ NI 100 000 kHz T 21,57 dbm —EWI
562.000 Mrz | 663.000 Mhiz £0.000 kHz £62.99750 MHz -16.38 dam -3.58 d8 698.000 MHz | 609.000 MHz 50.000 kHz 508,00450 MHz -17.92 dBm -4.92 de
563.000 MHz £68.000 MHz 100.000 kHz 663.36214 MHz 21.09 dBm -8.01 d& £99.000 MHz 709.000 MHz 100.000 kHz 700.35365 MHz -46.10 dBm -33.10 dB
S
I ) ¢ L | 1 o
Date: 18.DEC.2020 103319 Date: 19 DEC.2020 10:46:15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 20,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dbﬁﬁ‘i BPURIOUS LINE ABS PARS 20 dbwl £'IJ||H[CH|H INE ABS PASS
10 dBm x 1.den .
0 d&m ‘\ derm
-10 dBm 10 dBm
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~50-da 60 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,04505 MAz -32.20 dem -10.20 d& 693.000 MHZ NI 100 000 kHz eI 872 dbm -21W|
562.000 Mrz | 663.000 Mhiz £0.000 kHz £62.99550 MHz ~29.65 dam -16.65 do 698.000 MHz | 609.000 MHz 50.000 kHz 503,00749 MHz -20.63 dm -16.63 de
563.000 MHz £68.000 MHz 100.000 kHz 667.01848 MHz 9.37 dBm -20.53 d& £99.000 MHz 709.000 MHz 100.000 kHz £99.05495 MHz -32.53 dbm -19.93 dB
Y
I 1 (| i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802C

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
o
Spectrum =] sp n 7
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 29,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhipe_HBURIOUS LINE ABS ARS A 20 chifie §PURIOUS LINE ABSH PASS
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purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,17682 MAz -42.60 dem -20.60 06 693.000 MHZ 598,000 MHZ 100,000 kA2 e e 5513 dbm _7WI
562.000 MHz £63.000 MHz 50.000 kiz £62,99550 MHz -17.75 dém -4.79 d8 698,000 MHz 699.000 MHz 50,000 kHz 598,00350 MHz -17.75 dBm -4.75 db
563.000 MHz 668.000 MHz 100.000 kHz 66335714 MHz 21.095 dBm -8.05 d& £599.000 MHz 705.000 MHz 100.000 kHz 599.81419 MHz -45.77 dbm -32.77 dB
S
Il ) « - | i e
Date: 19.DEC.2020 10'32:35 Date: 19.DEC 2000 10-47:12
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ [_] o
Spectrum = Spe n v
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 20,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
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purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
| Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,04505 MAz -31.72 dem -18.72 dB 693.000 MHZ 598,000 MHZ 100,000 kA2 T 561 dom -21W|
662.000 MHz £63.000 MHz 50.000 kHz 662,99650 MHz -25.00 dBm -16.00 dB 598,000 MHz 589,000 MHz 50.000 kHz 508 00450 MHZ 39.40 dBm 1640 de
563.000 MHz 668.000 MHz 100.000 kHz 666,99850 MHz 9.06 dBm ~20.94 d& £599.000 MHz 705.000 MHz 100.000 kHz 595.06494 MHz -32.71 dbm ~19.71 db
Y
Il 1 (| i
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